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HAINAN JINHAI PULP & PAPER CO., LTD 
D12, YANGPU ECONOMIC DEVELOPMENT ZONE, HAINAN, CHINA 
 
 
The following sample(s) was/were submitted and identified on behalf of the applicant as  
C2S ART PAPER GLOSS GRADE 
 
 

SGS Job No. : SZ13068767 

SGS Internal Reference No. : 16.3 

Tested sample information : C2S ART PAPER GLOSS GRADE 

Client Reference Information : C2S ART PAPER MATT GRADE 

Date of Sample Received : APR 14, 2011 

Testing Period : APR 14, 2011 TO APR 20, 2011  
 
 
 
Test Requested                                     : Selected test (s) as requested by client. 
 
 
 
 
Test Method                                           : Please refer to next page(s). 
 
 
 
 
Test Result(s)                                         : Please refer to next page(s). 
 
 
 
 
 
Signed for and on behalf of 
SGS-CSTC Ltd. 
 
 
 
 
 
______________________ 
Manson Yang 
Approved Signatory 
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Test Results: 
Description for specimen 1 : White paper sheet  
 
Halogen 
 

Test Item(s) Unit Test Method (Reference) Result MDL 
Fluorine (F)  mg/kg BS EN 14582:2007, IC N.D. 50 
Chlorine (Cl) mg/kg BS EN 14582:2007, IC 158 50 
Bromine (Br) mg/kg BS EN 14582:2007, IC N.D. 50 
Iodine (l) mg/kg BS EN 14582:2007, IC N.D. 50 
 
Note: 
1. mg/kg = ppm 
2. N.D. = Not Detected (< MDL) 
3. MDL = Method Detection Limit 
 



 
           Test Report No.: GZ1104044104/CHEM Date: APR 20, 2011 Page 3 of  4 

 

 

 
 

ATTACHMENTSATTACHMENTSATTACHMENTSATTACHMENTS    
HalogenHalogenHalogenHalogen    Testing Flow ChartTesting Flow ChartTesting Flow ChartTesting Flow Chart 

 

1) Name of the person who made testing: Liang Wang 

2) Name of the person in charge of testing: Michelle Song 
 

Sample cutting / preparation 

Sample Measurement 

Combustion in oxygen bomb 

Filtration 

Analyzed by ion chromatography. Double confirm by other 
instruments, if necessary  

DATA 

Dissolved in an absorption solution 



 
           Test Report No.: GZ1104044104/CHEM Date: APR 20, 2011 Page 4 of  4 

 

 

 
Sample photo :  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
SGS authenticate the photo on original report only 

 
*** End of Report *** 
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